Report No.: SSP25010168-2E

FCC ID: 2BAH2-G500

Test Data Appendix of Test Report

1. Duty Cycle
Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB) 1/T (kHz)
NVNT a 5745 Antl 76.52 1.16 5.68
NVNT a 5785 Antl 76.52 1.16 5.68
NVNT a 5825 Antl 77.39 1.11 5.62
NVNT n20 5745 Antl 75.23 1.24 6.1
NVNT n20 5785 Antl 75.23 1.24 6.1
NVNT n20 5825 Antl 75.23 1.24 6.1
NVNT n40 5755 Antl 66.01 1.8 9.9
NVNT n40 5795 Antl 66.67 1.76 9.8
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| == Keysight Spectrum Analyzer - Swept A
| RL RF 500 AC SENSE:PULSE I [11:15:43 PMIan 14, 2025
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| == Keysight Spectrum Analyzer - Swept A
| RL RF 500 AC SENSE:PULSE I [11:23:55 PMJan 14, 2025
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| == Keysight Spectrum Analyzer - Swept A
i RL RF 500 AC SENSE:PULSE I [11:20:49 PMJan 14,2025
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Report No.: SSP25010168-2E

FCC ID: 2BAH2-G500

2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5745 Antl 3.94 1.16 51 30 Pass
NVNT a 5785 Antl 3.27 1.16 4.43 30 Pass
NVNT a 5825 Antl 2.73 111 3.84 30 Pass
NVNT n20 5745 Antl 3.02 1.24 4.26 30 Pass
NVNT n20 5785 Antl 2.23 1.24 3.47 30 Pass
NVNT n20 5825 Antl 1.6 1.24 2.84 30 Pass
NVNT n40 5755 Antl 2.16 1.8 3.96 30 Pass
NVNT n40 5795 Antl 1.76 1.76 3.52 30 Pass




Report No.: SSP25010168-2E FCC ID: 2BAH2-G500

| Keysight Spectrum Analyzer - Channel Power =]
i RL RF 500 AC SENSE:PULSE] I [11:09:56 PMJan 14, 2025

Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center Freq
6.745000000 GHz

Center 5.745 GHz

Res BW 1 MHz #VBW 3 MHz oo Step

Auto Man

Channel Power Power Spectral Density
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IMSG STATUS

Power NVNT a 5745MHz Antl

| Keysight Spectrum Analyzer - Channel Power =]
i RL RF 500 AC SENSE:PULSE] I [11:11:52 PMJan 14, 2025

Center Freq 5.785000000 GHz Center Freq: 5785000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center Freq
6.785000000 GHz

Center 5.785 GHz
#Res BW 1 MHz #/BW 3 MHz

Channel Power Power Spectral Density
Freq Offset

3.27 dBm /20 MHz -69.74 dBm /Hz 0 Hz

IMSG STATUS

Power NVNT a 5785MHz Antl
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| Keysight Spectrum Analyzer - Channel Power =]
i RL RF 500 AC SENSE:PULSE] I [11:15:51 PMJan 14, 2025

Center Freq 5.825000000 GHz Center Freq: 5825000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.7 dB
Ref 22.79 dBm

Center Freq
6.826000000 GHz

Center 5.825 GHz

Res BW 1 MHz #VBW 3 MHz oo Step

Auto Man

Channel Power Power Spectral Density

2.73 dBm /20 MHz -70.28 dBm /Hz

IMSG STATUS

Power NVNT a 5825MHz Antl

| Keysight Spectrum Analyzer - Channel Power =]
i RL RF 500 AC SENSE:PULSE] I [11:21:45 PMJan 14, 2025

Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center Freq
6.745000000 GHz

Center 5.745 GHz
#Res BW 1 MHz #/BW 3 MHz

Channel Power Power Spectral Density
Freq Offset

3.02 dBm /20 MHz -69.99 dBm /Hz 0 Hz

IMSG STATUS

Power NVNT n20 5745MHz Antl
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| Keysight Spectrum Analyzer - Channel Power =]
i RL RF 500 AC SENSE:PULSE] I [11:24:04 PMJan 14, 2025

Center Freq 5.785000000 GHz Center Freq: 5785000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center Freq
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Res BW 1 MHz #VBW 3 MHz oo Step

Auto Man

Channel Power Power Spectral Density
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| Keysight Spectrum Analyzer - Channel Power =]
i RL RF 500 AC SENSE:PULSE] I [11:27:28 PMJan 14, 2025

Center Freq 5.825000000 GHz Center Freq: 5825000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
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Ref Offset 2.7 dB
Ref 22.79 dBm

Center Freq
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Freq Offset

1.60 dBm /20 MHz -71.41 dBm /Hz 0 Hz

IMSG STATUS

Power NVNT n20 5825MHz Antl
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| Keysight Spectrum Analyzer - Channel Power =]
i RL RF 500 AC SENSE:PULSE] I [11:20:58 PMJan 14, 2025

Center Freq 5.755000000 GHz Center Freq: 5755000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.81 dB
Ref 22.81 dBm

Center Freq
6.756000000 GHz

Center 5.755 GHz

Res BW 1 MHz #VBW 3 MHz i d

Auto Man

Channel Power Power Spectral Density

2.16 dBm /40 MHz -73.86 dBm /Hz

IMSG STATUS

Power NVNT n40 5755MHz Antl

| Keysight Spectrum Analyzer - Channel Power =]
i RL RF 500 AC SENSE:PULSE] I [11:31:55 PMJan 14, 2025

Center Freq 5.795000000 GHz Center Freq: 5795000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.7 dB
Ref 22.79 dBm

Center Freq
6.795000000 GHz

Center 5.795 GHz
#Res BW 1 MHz #/BW 3 MHz

Channel Power Power Spectral Density
Freq Offset

1.76 dBm 40 MHz -74.26 dBm /Hz 0 Hz

IMSG STATUS

Power NVNT n40 5795MHz Antl



Report No.: SSP25010168-2E

FCC ID: 2BAH2-G500

3. -6dB Bandwidth

Condition Mode Frequency (MHz) Antenna -6 dB Bandwidth (MHz) Limit -6 dB Bandwidth (MHz) Verdict
NVNT a 5745 Antl 15.1 0.5 Pass
NVNT a 5785 Antl 15.064 0.5 Pass
NVNT a 5825 Antl 15.959 0.5 Pass
NVNT n20 5745 Antl 16.454 0.5 Pass
NVNT n20 5785 Antl 16.208 0.5 Pass
NVNT n20 5825 Antl 15.111 0.5 Pass
NVNT n40 5755 Antl 35.132 0.5 Pass
NVNT n40 5795 Antl 35.073 0.5 Pass




Report No.: SSP25010168-2E

FCC ID: 2BAH2-G500

| == Keysight Spectrum Analyzer - Occupied BW

==

0 RL RF 500 AC

Center Freq 5.745000000 GHz

#FGain:Low

—»— Trig: Free Run

SENSE:PULSE [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

[11:10:17 PMJan 14, 2025
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 5.752469 GHz
-9.4310 dBm

Center Freq
6.745000000 GHz

Span 30 MHz

Sweep 3.333ms CF Step

#VBW 300 kHz 3.000000 MHz

Total Power 11.5 dBm

16.328 MHz

Transmit Freq Error
x dB Bandwidth

-81.043 kHz
15.10 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS

-6dB Bandwidth NVNT a 5745MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW

==

0 RL RF 500 AC

Center Freq 5.785000000 GHz

#FGain:Low

—»— Trig: Free Run
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Center Freq: 6.785000000 GHz
Avg|Hold: 100/100

[11:12:13PMJan 14, 2025
Radio Std: Nene
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#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth

Mkr3 5.792463 GHz

Center Freq
6.785000000 GHz

Span 30 MHz

Sweep 3.333ms CF Step

3.000000 MHz
Man

#VBW 300 kHz

Total Power 10.9 dBm

16.355 MHz

Transmit Freq Error
x dB Bandwidth

-69.551 kHz
15.06 MHz

% of OBW Power
x dB

99.00 %
-6.00 dB

STATUS

-6dB Bandwidth NVNT a 5785MHz Antl



Report No.: SSP25010168-2E FCC ID: 2BAH2-G500

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [11:16:12 PMJan 14,2025

Center Freq 5.825000000 GHz Center Freq: 5825000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB Mkr3 5.832918 GHz
Ref 22.79 dBm

5.826000000 GHz

Center 5.825 GHz Span 30 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms ERSten

3.000000 MHz
Occupied Bandwidth Total Power 10.4 dBm

16.333 MHz

Transmit Freq Error -61.337 kHz % of OBW Power 99.00 %
x dB Bandwidth 15.96 MHz x dB -6.00 dB

IMSG STATUS

-6dB Bandwidth NVNT a 5825MHz Ant1

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [11:22:04 PMJan 14, 2025

Center Freq 5.745000000 GHz Center Freq: 5.745000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 5.75315 GHz
Ref2sgodem  -i4424dBm

Center Freq
6.745000000 GHz

Center 5.745 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.333ms

CF Step
3.000000 MHz
Man

Occupied Bandwidth Total Power 10.5 dBm
17.474 MHz

Transmit Freq Error -76.605 kHz % of OBW Power 99.00 %
x dB Bandwidth 16.45 MHz x dB -6.00 dB

IMSG STATUS

-6dB Bandwidth NVNT n20 5745MHz Ant1



Report No.: SSP25010168-2E FCC ID: 2BAH2-G500

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [11:24:23 PMJan 14, 2025

Center Freq 5.785000000 GHz Center Freq: 5785000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB Mkr3 5.79304 GHz
Ref 22.80dBM

5.785000000 GHz

Center 5.785 GHz Span 30 MHz

#Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms ERSten

3.000000 MHz
Occupied Bandwidth Total Power 9.97 dBm

17.505 MHz

Transmit Freq Error -64.441 kHz % of OBW Power 99.00 %
x dB Bandwidth 16.21 MHz x dB -6.00 dB

IMSG STATUS

-6dB Bandwidth NVNT n20 5785MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [11:27:46 PMJan 14, 2025

Center Freq 5.825000000 GHz Center Freq: 5825000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB Mkr3 5.832494 GHz
Ref 22.79¢BM .

Center Freq
6.826000000 GHz

Center 5.825 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.333ms

CF Step
3.000000 MHz
Man

Occupied Bandwidth Total Power 9.44 dBm
17.492 MHz

Transmit Freq Error -62.062 kHz % of OBW Power 99.00 %
x dB Bandwidth 15.11 MHz x dB -6.00 dB

IMSG STATUS

-6dB Bandwidth NVNT n20 5825MHz Antl
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| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [11:30:17 PMJan 14, 2025

Center Freq 5.755000000 GHz Center Freq: 5755000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset2.81 dB Mkr3 5.77247 GHz
Ref 22.81dBM

5.766000000 GHz

Center 5.755 GHz
#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 10.3 dBm
35.859 MHz

Transmit Freq Error -96.148 kHz % of OBW Power 99.00 %
x dB Bandwidth 35.13 MHz x dB -6.00 dB

IMSG STATUS

-6dB Bandwidth NVNT n40 5755MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [11:32:15 PMJan 14, 2025

Center Freq 5.795000000 GHz Center Freq: 5795000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB Mkr3 5.812496 GHz
Ref 22.79¢BM .

Center Freq
6.795000000 GHz

Center 5.795 GHz

#Res BW 100 kHz #VBW 300 kHz 6.000000 MHz

Man

Occupied Bandwidth Total Power 9.94 dBm

35.755 MHz

Transmit Freq Error -40.850 kHz % of OBW Power 99.00 %
x dB Bandwidth 35.07 MHz x dB -6.00 dB

IMSG STATUS

-6dB Bandwidth NVNT n40 5795MHz Antl



Report No.: SSP25010168-2E

FCC ID: 2BAH2-G500

4. Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5745 Antl 16.374
NVNT a 5785 Antl 16.394
NVNT a 5825 Antl 16.369
NVNT n20 5745 Antl 17.482
NVNT n20 5785 Antl 17.52
NVNT n20 5825 Antl 17.545
NVNT n40 5755 Antl 35.982
NVNT n40 5795 Antl 35.972
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| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [11:10:05 PMJan 14, 2025

Center Freq 5.745000000 GHz Center Freq: 6.745000000 GHz Radio Std: None
—»— Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

MKr1 5.746194 GHz
Rers3sodem _________ -42715dBm

Frequency

Center Freq
6.745000000 GHz

Center 5.745 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms 3.000000 Msz

Occupied Bandwidth Total Power 11.1 dBm
16.374 MHz

Transmit Freq Error -76.405 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.19 MHz x dB -26.00 dB

IMSG STATUS

OBW NVNT a 5745MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW =]
SENSE:PULSE] I [11:12:02 PMJan 14, 2025

Center Freq 5.785000000 GHz Center Freq: 5785000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.783683 GHz

Ref Offset 2.8 dB
Ref 22.80 dBm

Center Freq
6.785000000 GHz

Center 5.785 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms 3.000000 Msz

Man

Occupied Bandwidth Total Power 10.3 dBm
16.394 MHz

Transmit Freq Error -65.600 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.42 MHz x dB -26.00 dB

IMSG STATUS

OBW NVNT a 5785MHz Antl



Report No.: SSP25010168-2E

FCC ID: 2BAH2-G500

| == Keysight Spectrum Analyzer - Occupied BW

==

500 AC

Center Freq 5.825000000 GHz

#FGain:Low

——

SENSE:PULSE [

Center Freq: 5.825000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

[11:16:01 PMJan 14, 2025
Radio Std: Nene

Frequency

Radio Device: BTS

Ref Offset 2.7 dB
Ref 22.79 dBm

Center 5.825 GHz
#Res BW 200 kHz

Occupied Bandwidth
16.369 MHz
-56.934 kHz
19.34 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.82368 GHz
-5.5611 dBm

Center Freq
6.826000000 GHz

Span 30 MHz

Sweep 1.333 ms CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 9.90 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS

OBW NVNT a 5825MHz Ant1

==

Center Freq 5.?4500000 GHz

#FGain:Low

—»— Trig: Free Run

SENSE:PULSE [
Center Freq: 6.745000000 GHz
Avg|Hold: 100/100

[11:21:54 PMJan 14, 2025
Radio Std: Nene

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.8 dB
Ref 22.80 dBm

Center 5.745 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.482 MHz
-79.022 kHz

19.61 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.743704 GHz

Center Freq
6.745000000 GHz

Span 30 MHz

Sweep 1.333 ms CF Step

3.000000 MHz
Man

#VBW 620 kHz

Total Power 10.3 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS

OBW NVNT n20 5745MHz Antl
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| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [11:24:13 PMJan 14, 2025

Center Freq 5.785000000 GHz Center Freq: 5785000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.786191 GHz
Ref2sgodem ___ -59291dBm

Center Freq
6.785000000 GHz

Center 5.785 GHz Span 30 MHz CFSte
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms 3.000000 Msz
Occupied Bandwidth Total Power 9.48 dBm

17.520 MHz

Transmit Freq Error -63.978 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.92 MHz x dB -26.00 dB

IMSG STATUS

OBW NVNT n20 5785MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [11:27:36 PMJan 14, 2025

Center Freq 5.825000000 GHz Center Freq: 5825000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB Mkr1 5.826038 GHz
Ref 22.79¢BM

Center Freq
6.826000000 GHz

Center 5.825 GHz Span 30 MHz
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms

CF Step
3.000000 MHz
Man

Occupied Bandwidth Total Power 8.95 dBm
17.545 MHz

Transmit Freq Error -37.162 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.64 MHz x dB -26.00 dB

IMSG STATUS

OBW NVNT n20 5825MHz Antl



Report No.: SSP25010168-2E FCC ID: 2BAH2-G500

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [11:30:07 PMJan 14, 2025

Center Freq 5.755000000 GHz Center Freq: 5755000000 GHz Radio Std: None Frequency
—»— Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.752528 GHz
Refs3@ioem ‘42459 dBm

Center Freq
6.756000000 GHz

Center 5.755 GHz Span 60 MHz CFSte
#Res BW 430 kHz #VBW 1.2 MHz Sweep 1.333 ms £.000000 Msz
Occupied Bandwidth Total Power 9.60 dBm

35.982 MHz

Transmit Freq Error -99.905 kHz % of OBW Power 99.00 %
x dB Bandwidth 39.81 MHz x dB -26.00 dB

IMSG STATUS

OBW NVNT n40 5755MHz Antl

| == Keysight Spectrum Analyzer - Occupied BW =]
i RL RF 500 AC SENSE:PULSE] I [11:32:02 PMJan 14, 2025

Center Freq 5.795000000 GHz Center Freq: 5795000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 2.79 dB Mkr1 5.78972 GHz
Ref 22.79¢BMO

Center Freq
6.795000000 GHz

Center 5.795 GHz Span 60 MHz
#Res BW 430 kHz #VBW 1.2 MHz Sweep 1.333 ms

CF Step
6.000000 MHz
Man

Occupied Bandwidth Total Power 9.16 dBm
35.972 MHz

Transmit Freq Error -42.270 kHz % of OBW Power 99.00 %
x dB Bandwidth 39.45 MHz x dB -26.00 dB

IMSG STATUS

OBW NVNT n40 5795MHz Antl



Report No.: SSP25010168-2E

FCC ID: 2BAH2-G500

5. Maximum Power Spectral Density Level

Condition | Mode | Frequency (MHz) | Antenna | Conducted PSD (dBm) | Duty Factor (dB) | Total PSD (dBm) | Limit (dBm) | Verdict
NVNT a 5745 Antl -8.17 1.16 -7.01 30 Pass
NVNT a 5785 Antl -8.79 1.16 -7.63 30 Pass
NVNT a 5825 Antl -9.55 11 -8.44 30 Pass
NVNT n20 5745 Antl -9.03 1.24 -7.79 30 Pass
NVNT n20 5785 Antl -9.33 1.24 -8.09 30 Pass
NVNT n20 5825 Antl -10.85 1.24 -9.61 30 Pass
NVNT n40 5755 Antl -13.1 1.8 -11.3 30 Pass
NVNT n40 5795 Antl -13.46 1.76 -11.7 30 Pass




Report No.: SSP25010168-2E

FCC ID: 2BAH2-G500

| == Keysight Spectrum Analyzer - Swept A

RL

SENSE:PULSE [
#Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset 2.8 dB
Ref 20.00 dBm

5.745000000 GHz

5.730000000 GHz

Stop Freq
6.760000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset

0 Hz
[
Scale Type

Span 30.00 MHz |55 Lin
#VBW 1.5 MHz* Sweep 1.333 ms (10001 pts

PSD NVNT a 5745MHz Antl

| == Keysight Spectrum Analyzer - Swept A

RL

SENSE:PULSE [ [11:12:22PM
#Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset 2.8 dB
Ref 20.00 dBm

Center Freq
6.785000000 GHz

StartFreq
5.770000000 GHz

Stop Freq
6.800000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset

0 Hz
[
Scale Type

Span 30.00 MHz||ESE Lin
#VYBW 1.5 MHz* Sweep 1.333 ms (10001 pts

PSD NVNT a 5785MHz Antl



Report No.: SSP25010168-2E

FCC ID: 2BAH2-G500

| == Keysight Spectrum Analyzer - Swept A

RL

SENSE:PULSE [
#Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset 2.79 dB
Ref 20.00 dBm

5.826000000 GHz

5.810000000 GHz

Stop Freq
6.840000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset

0 Hz
[
Scale Type

Span 30.00 MHz |55 Lin
#VBW 1.5 MHz* Sweep 1.333 ms (10001 pts

PSD NVNT a 5825MHz Antl

| == Keysight Spectrum Analyzer - Swept A

RL

SENSE:PULSE [ [11:22:14 PM
#Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset 2.8 dB
Ref 20.00 dBm

Center Freq
6.745000000 GHz

StartFreq
5.730000000 GHz

Stop Freq
6.760000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset

0 Hz
[
Scale Type

Span 30.00 MHz||ESE Lin
#VYBW 1.5 MHz* Sweep 1.333 ms (10001 pts

PSD NVNT n20 5745MHz Antl



Report No.: SSP25010168-2E

FCC ID: 2BAH2-G500

| == Keysight Spectrum Analyzer - Swept A

RL

SENSE:PULSE [
#Avg Type: RMS

Avg|Hold: 100/100

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 2.8 dB
Ref 20.00 dBm

Mkr1 5.786 056 GHz
-9.331 dBm

5.785000000 GHz

5.770000000 GHz

Stop Freq
6.800000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset

0 Hz
[
Scale Type

Span 30.00 MHz||ESE Lin
Sweep 1.333 ms (10001 pts

#VBW 1.5 MHz*

PSD NVNT n20 5785MHz Antl

| == Keysight Spectrum Analyzer - Swept A

RL

SENSE:PULSE [ [11:27:56 PM
#Avg Type: RMS

Avg|Hold: 100/100

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 2.79 dB
Ref 20.00 dBm

Center Freq
6.826000000 GHz

StartFreq
5.810000000 GHz

Stop Freq
6.840000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset

0 Hz
[
Scale Type

Span 30.00 MHz |55 Lin
Sweep 1.333 ms (10001 pts

#VBW 1.5 MHz*

PSD NVNT n20 5825MHz Antl



Report No.: SSP25010168-2E

FCC ID: 2BAH2-G500

| Keysight Spectrum Analyzer SweptSA

RL

SENSE:PULSE [
#Avg Type: RMS

Avg|Hold: 100/100

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 281 dB
Ref 20.00 dBm

5.766000000 GHz

5.725000000 GHz

Stop Freq
6.785000000 GHz

CF Step
6.000000 MHz
Auto Man

Freq Offset

0 Hz
[
Scale Type

Span 60.00 MHz||ESE Lin
Sweep 1.333 ms (10001 pts

#VBW 1.5 MHz*

PSD NVNT n40 5755MHz Antl

| == Keysight Spectrum Analyzer - Swept A

RL

SENSE:PULSE [ [11:32:24 PM
#Avg Type: RMS

Avg|Hold: 100/100

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 2.79 dB
Ref 20.00 dBm

Mkr1 5.798 846 GHz
-13.461 dBm

Center Freq
6.795000000 GHz

StartFreq
5.765000000 GHz

Stop Freq
6.826000000 GHz

CF Step
6.000000 MHz
Auto Man

Freq Offset

0 Hz
[
Scale Type

Span 60.00 MHz |5 Lin
Sweep 1.333 ms (10001 pts

#VBW 1.5 MHz*

PSD NVNT n40 5795MHz Antl



Report No.: SSP25010168-2E

FCC ID: 2BAH2-G500

6. Band Edge
Condition Mode Frequency (MHz) Antenna Max Value (dBm) Verdict
NVNT a 5745 Antl -45.14 Pass
NVNT a 5825 Antl -44.82 Pass
NVNT n20 5745 Antl -45.4 Pass
NVNT n20 5825 Antl -45.86 Pass
NVNT n40 5755 Antl -45.68 Pass
NVNT n40 5795 Antl -46.04 Pass




Report No.: SSP25010168-2E

FCC ID: 2BAH2-G500

| == Keysight Spectrum Analyzer - Swept A

(i RL RF 500 AC

Center Freq 5.665000000 GHz

PNO: Fast —»—
IFGain:Low

SENSE:PULSE [
#Avg Type: RMS
Avg|Hold: 100/100

[11:10:34 PMJan 14, 2025

Trig: Free Run
#Atten: 30 dB

Ref Offset 2.8 dB
Ref 20.00 dBm

Stop 5.7650 GHz
Sweep 1.000 ms (1001 pts)

A A

FUNCTION FUNCTION WIDTH FUNCTION VALUE =

5.746 4 GHz | (A 3.866 dBm
5.725 0 GHz
5.707 4 GHz

-47.238 dBm
-45.147 dBm

Y

5.6656000000 GHz

5.5665000000 GHz

Stop Freq
6.766000000 GHz

CF Step
20.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Log

Lin

=
@
]

Keysight Spectrum Analyzer - Swept SA

e
G RL R [500 AC

Center Freq 5.905000000 GHz

PNO: Fast —»—
IFGain:Low

SENSE:PULSE|

#Avg Type: RMS
Trig: Free Run Avg|Hold: 100/100

#Atten: 30 dB

Stop 6.0050 GHz
Sweep 1.000 ms (1001 pts)

MKR| MODE TRC| SCL| X

[1 ] f [(A 5.826 0 GHz[(A) 2.093 dBm
5.850 0 GHz
5.898 0 GHz

m

Y FUNCTION FUNCTION WIDTH FUNCTION VALUE =

-46.464 dBm
-44.830 dBm

Center Freq
6.905000000 GHz

StartFreq
5.805000000 GHz

Stop Freq
6.005000000 GHz

CF Step
20.000000 MHz
Auto Man

Freq Offset

0 Hz
[
Scale Type

Log

Lin

Band Edge NVNT a 5825MHz High Antl
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| == Keysight Spectrum Analyzer - Swept A

L S iR L SENSE:PULSE] ] [11:22:23 PMJan 14, 2025
Center Freq 5.665000000 GHz . #Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 2.8 dB
Ref 20.00 dBm

5.6656000000 GHz

5.5665000000 GHz

kbt anall e b bl 4

Stop Freq

b Y A, " kit | il bl
. I

NN N D BN | o 7oc000000 Gz
[ P

Stop 5.7650 GHz CF Step
#VBW 3.0 MHz Sweep 1.000 ms (1001 pts) | IRELL LI
Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
N 1Tl 57462GHz|(A)  250idBm| | ||
2 5.725 0 GHz -47.316 dBm ]
3 5.707 2 GHz -45.402 dBm [ Freq Offset
4 - 1] ] 0 Hz
5 I B I -
6 I B [ e
7 - 1 [ ] |
8 - 1 ] Scale Type
9 - 1 ]
12 [ ! 1 ! | | N e o

=
@
[}
@
B
d
&

Band Edge NVNT n20 5745MHz Low Antl

| == Keysight Spectrum Analyzer - Swept A
| RL RF 500 AC SENSE:PULSE [11:28:05 PMIan 14, 2025
Center Freq 5.905000000 GHz . #Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Center Freq
6.905000000 GHz

StartFreq
5.805000000 GHz

Stop Freq
6.005000000 GHz

Stop 6.0050 GHz CF Step
Sweep 1.000 ms {1001 pts) 20.000000 MHz

Auto Man
MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTIONVALUE =
A 5.822 4 GHz[(A)  0.031 dBm I— | S
5.850 0 GHz -49.440 dBm ]
5.854 6 GHz 45,866 dBm ] Freq Offset
I B I - 0 Hz
- 1 [ ] |
- 1 ] Scale Type
- 1 ]
10 - 1] I (| Li
11 | I I S O N— - .

Band Edge NVNT n20 5825MHz High Antl
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| == Keysight Spectrum Analyzer - Swept A
"

SENSE:PULSE [

[11:30:35 PMJan 14, 2025

#Avg Type: RMS
Trig: Free Run Avg|Hold: 100/100

#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset2.81 dB
Ref 20.00 dBm

5.695000000 GHz

5.595000000 GHz

Stop Freq
6.795000000 GHz

CF Step
20.000000 MHz
Auto Man

FUNCTION FUNCTION WIDTH

sl N [1]f[(A 5747 4 GHz[(A) -1.779 dBm
57250 GHz -47.442 dBm
5.723 2 GHz 45.681 dBm

MKR| MODE TRC| SCL| X Y

A A

-
c
m

CTIONVALUE -

Freq Offset

0 Hz
[
Scale Type

Log Lin

| == Keysight Spectrum Analyzer - Swept A
" —

RL RF 50 SENSE:PULSE|

#Avg Type: RMS

Center Freq 5.85000000 GHz
Avg|Hold: 100/100

PNO: Fast —»—
IFGain:Low

Trig: Free Run
#Atten: 30 dB

Stop 5.9550 GHz
Sweep 1.000 ms (1001 pts)

Center Freq
6.855000000 GHz

StartFreq
5.755000000 GHz

Stop Freq
6.955000000 GHz

CF Step
20.000000 MHz
Auto Man

MKR| MODE TRC| SCL| X Y FUNCTION FUNCTION WIDTH

A 57930GHz[(A) 2219dBm| |
5.850 0 GHz -48.152 dBm
46.048 dBm

FUNCTION VALUE =

Freq Offset
| 0 Hz

[
Scale Type

Log Lin

Band Edge NVNT n40 5795MHz High Antl
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Report No.: SSP25010168-2E

FCC ID: 2BAH2-G500

7. Conducted RF Spurious Emission

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT a 5745 Antl -34 -27 Pass
NVNT a 5785 Antl -33.59 -27 Pass
NVNT a 5825 Antl -34.31 -27 Pass
NVNT n20 5745 Antl -34.56 -27 Pass
NVNT n20 5785 Antl -34.58 -27 Pass
NVNT n20 5825 Antl -33.95 -27 Pass
NVNT n40 5755 Antl -33.81 -27 Pass
NVNT n40 5795 Antl -33.39 -27 Pass
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| == Keysight Spectrum Analyzer - Swept A
d RL RF 500 AC SENSE:PULSE [ [11:11:08 PMJan 14, 2025

#Avg Type: RMS

PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset 2.8 dB
Ref 20.00 dBm

13.5616000000 GHz

30.000000 MHz

Stop Freq
27.000000000 GHz

CF Step
2.697000000 GHz
Auto Man

MKR| MODE TRC L | FUN
N | I E— | S
I

Freq Offset
| 0 Hz

[
Scale Type

Log Lin

A A

Keysight Spectrum Analyzer - Swept SA
RL RF 500 AC SENSE:PULSE
Center Freq 13.515000000 GHz . #Avg Type: RMS

PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 2.8 dB
Ref 20.00 dBm

Center Freq
13.515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

CF Step
2.697000000 GHz
Auto Man

Freq Offset
| 0 Hz

[
Scale Type

MKR| MODE TRC| SCL|

Log Lin

Tx. Spurious NVNT a 5785MHz Antl Emission
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| == Keysight Spectrum Analyzer - Swept A
d RL RF 500 AC SENSE:PULSE [ [11:16:59 PMJan 14, 2025

#Avg Type: RMS

PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset2.79 dB
Ref 20.00 dBm

13.5616000000 GHz

30.000000 MHz

Stop Freq
27.000000000 GHz

CF Step
2.697000000 GHz
Auto Man

MKR| MODE TRC L | FUN
N | I E— | S
I

Freq Offset
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[
Scale Type

Log Lin

A A

| == Keysight Spectrum Analyzer - Swept A ==
 RL RF 500 A SENSE:PULSE 1
Center Freq 13.515000000 GHz . #Avg Type: RMS
PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 2.8 dB
Ref 20.00 dBm

Center Freq
13.515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

CF Step
2.697000000 GHz
Auto Man

MKR| MODE TRC| SCL| FUNCTION FUNCTION WIDTH FUNCTION VALUE =

X Y
A 25.345 840 GHz | (A) -34.562 dBm

I I
I B Freq Offset
I 0Hz
e rs—
I R Scale Type
I R

10 I B i

a L [ | - -

m

Tx. Spurious NVNT n20 5745MHz Ant1 Emission
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| == Keysight Spectrum Analyzer - Swept A
d RL RF 500 AC SENSE:PULSE [ [11:25:02 PMJan 14, 2025

#Avg Type: RMS

PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset 2.8 dB
Ref 20.00 dBm

13.5616000000 GHz

30.000000 MHz

Stop Freq
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CF Step
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Keysight Spectrum Analyzer - Swept SA
RL RF 500 AC SENSE:PULSE
Center Freq 13.515000000 GHz . #Avg Type: RMS

PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset2.79 dB
Ref 20.00 dBm

Center Freq
13.515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

CF Step
2.697000000 GHz
Auto Man
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Tx. Spurious NVNT n20 5825MHz Ant1 Emission
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| == Keysight Spectrum Analyzer - Swept A
d RL RF 500 AC SENSE:PULSE [ [11:31:06 PMJan 14, 2025

#Avg Type: RMS

PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset2.81 dB
Ref 20.00 dBm

13.5616000000 GHz

30.000000 MHz

Stop Freq
27.000000000 GHz

CF Step
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Auto Man

MKR| MODE TRC L | FUN
N | I E— | S
I
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Keysight Spectrum Analyzer - Swept SA
RL RF 500 AC SENSE:PULSE
Center Freq 13.515000000 GHz . #Avg Type: RMS

PNO: Fast ~—»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset2.79 dB
Ref 20.00 dBm

Center Freq
13.515000000 GHz

StartFreq
30.000000 MHz

Stop Freq
27.000000000 GHz

CF Step
2.697000000 GHz
Auto Man

Freq Offset
| 0 Hz

[
Scale Type

MKR| MODE TRC| SCL|

Log Lin

Tx. Spurious NVNT n40 5795MHz Ant1 Emission



